

Test Report

Report No.: CTT2107013289EN Page 1 of 3

Applicant: WEI JIE BADGE INDUSTRIAL CO.,LTD

Address: NO # 12-16 JINXIA ROAD, SHIXIA DISTRICT, DALANG TOWN, DONGGUAN, GUANGDONG

Sample Received Date:Jul. 21, 2021Completed Date:Jul. 22, 2021Report Date:Jul. 22, 2021

The following merchandise was (were) submitted and identified on behalf of the applicant as:

Sample Name: Round shape key finder purse

Test Result(s): Please refer to next page(s).

Test Requested and Conclusion(s):

No.	Standard and Requirement	Conclusion(s)
4	Refer to California Proposition 65	DACC
1	- Cadmium (Cd)	PASS
	California Proposition 65, San Francisco Superior Court, Case No.	
2	CGC-09-492696	PASS
	- Lead	

Signed for and on Behalf of CTT:

Hilary He

Technical Manager

Hilary He

Verification Report

This test report is issued by the company subject to its General Conditions of Services and accessible at http://www.cttlab.com/order/202103190908290166.pdf. The sample is provided by the applicant, duricompany is not responsible for the integrity, authenticity and identification information of the sample. Unless otherwise stated the results shown in this report sample as received. Without prior vritten permission of the company, this test report cannot be reproduced, except in full. Any inquiry about this report, please raise from the date of receipt of orly apply to the report within 30 days, overdue will not be accept. Items marked with "n" means they are not accredited by CNAS (if with CNAS logo), "s" means the item of subcontractor, All or part or items of this report are not in the accredited scope of CMA and cannot be as domestic social impartiality proof data.

Guangdong Consume Testing Technology Co., Ltd.

No.7, Gongye Beisi Road, Songshanhu High-Tech Industrial Development Park, Dongguan, Guangdong, China.

Tel: 86-0769-8898 9888 Fax: 86-0769-8898 8808 Hot Line: 400 6789 666



Test Report

Report No.: CTT2107013289EN Page 2 of 3

Test Result(s):

Cadmium (Cd) - Refer to California Proposition 65

Method: CPSC-CH-E1001-08.3, analyzed by Atomic Absorption Spectrometer (AAS)

Mountain Charles Contraction, analyzed by Memor Scorphon operational Charles				
Substances	Cadmium (Cd)			
CAS No.	7440-43-9			
Reporting Limit (mg/kg)	2	Conclusion		
Limit (mg/kg)	100			
Material No.	Result (mg/kg)			
1	15	PASS		

NOTE:

- 1. mg/kg = milligram per kilogram (ppm).
- 2. N.D. = Not Detected (Less than Reporting Limit).

Test Result(s):

Lead - California Proposition 65, San Francisco Superior Court, Case No. CGC-09-492696

Method: CPSC-CH-E1001-08.3, analyzed by Atomic Absorption Spectrometer (AAS).

Substances	Lead (Pb)	
CAS No.	7439-92-1	
Reporting Limit (mg/kg)	10	Conclusion
Limit (mg/kg)	100	
Material No.	Result (mg/kg)	
11	50	PASS

NOTE:

- 1. mg/kg = milligram per kilogram (ppm).
- 2. N.D. = Not Detected (Less than Reporting Limit).

Test Material List

Material No.	Sample Description	Location
1	Silvery plating metal	Round metal

This test report is issued by the company subject to its General Conditions of Services and accessible at http://www.cttlab.com/order/202103190908290166.pdf. The sample is provided by the applicant, our company is not responsible for the integrity, authenticity and identification information of the sample. Unless otherwise stated the results shown in this report sample as received. Without prior written permission of the company, this test report cannot be reproduced, except in full. Any inquiry about this report, please raise from the date of receipt of only apply to the report within 30 days, overdue will not be accept. Items marked with "n" means they are not accredited by CNAS (if with CNAS logo), "s" means the item of subcontractor. All or part of items of this report are not in the accredited scope of CMA and cannot be as domestic social impartiality proof data.

Guangdong Consumer Testing Technology Co., Ltd.

No.7, Gongye Beisi Road, Songshanhu High-Tech Industrial Development Park, Dongguan, Guangdong, China Tel: 86-0769-8898 9888 Fax: 86-0769-8898 8808 Hot Line: 400 6789 666



Test Report

Report No.: CTT2107013289EN Page 3 of 3

Photo of Sample:



CTT Co., Ltd. is the US Consumer Product Safety Commission (CPSC) Accredited Third Party Testing Laboratory, identification number is 1026, and shall refer to http://www.cpsc.gov/cgi-bin/labsearch/.

End of Report

This test report is issued by the company subject to its General Conditions of Services and accessible at http://www.cttlab.com/order/202103190908290166.pdf. The sample is provided by the applicant, our company is not responsible for the integrity, authenticity and identification information of the sample. Unless otherwise stated the results shown in this report sample as received. Without prior written permission of the company, this test report cannot be reproduced, except in full. Any inquiry about this report, please raise from the date of receipt of only apply to the report within 30 days, overdue will not be accept. Items marked with "n" means they are not accredited by CNAS (if with CNAS logo), "s" means the item of subcontractor. All or part of items of this report are not in the accredited scope of CMA and cannot be as domestic social impartiality proof data.

Technology Co., Ltd.

Guangdong Consumer Testing No.7, Gongye Beisi Road, Songshanhu High-Tech Industrial Development Park, Dongguan, Guangdong, China. Tel: 86-0769-8898 9888 Fax: 86-0769-8898 8808 Hot Line: 400 6789 666

> Website: http://www.cttlab.com Email: enquiry@cttlab.com